
 

 

NEPTUNE 
N e w  s u s t a i n a b l e  c o n c e p t s  a n d  p r o c e s s e s  f o r  

o p t i m i z a t i o n  a n d  u p g r a d i n g  m u n i c i p a l  w a s t e w a t e r  a n d  

s l u d g e  t r e a t m e n t  

Contract-No. 036845 

  A Specific Targeted Research Project 

under the Thematic Priority 'Global Change and Ecosystems' 

 

Work Package 1 ·  Technologies for WWTP upgrading 

( 
 

 

 

 

 

 

Due date: 15. 12. 2009 

Actual submission date:  30. 4. 2010 

Start date of project: 01.11.2006 Duration: 41 months 

Deliverable Lead contractor: (Organisation name): Eawag 

Participant(s) (Partner short names):  modelEAU, EAWAG, Aquafin, SILUET B, s::can 

Author(s) in alphabetic order:  Corominas Ll., Flores-Alsina X., Joss A.,  Lettl W., Roels J., Siegrist 
[...]

300

400

500

600

700

800

900

1000

1100

0 5 10 15 20 25 30 35

Sedimentation time,min

Sludge 
volume,ml

no zeolite

+10 mg/l

+20 mg/l

+30 mg/l

+40 mg/l

+50 mg/l

0

0.2

0.4

0.6

0.8

1

1.2

1.4

0 5 10 15 20 25 30 35

Sedimentation time, min

Sedimentation 
speed,m/h

no zeolite

+10 mg/l

+20 mg/l

+30 mg/l

+40 mg/l

+50 mg/l



Deliverable 1.2   NEPTUNE · Contract-No. 036845 

 

87 

8.4. Dosing 

8.4.1. Equipment 
An automatic tenzometric dosing system was used to dose the zeolite to the activated sludge 
bioreactors. Figure 39 shows the schematic of the system and its key elements: 

o Storage container for zeolite. 

o Water inlet slots to allow for suspension of the zeolite; the water serves as 
carrier and provides for mixing with the wastewater. This part has to remain 
submerged below water level. 

o Suspension outlet slots to carry away the mixture of zeolite and water and 
distribute it evenly to the wastewater.   

Figure 40 shows the installation of the system in the bioreactor during the trials. 

 

  

Suspension outlet 

Water inlet 

Water level 
of aeration 
basin

Storing container 
for zeolite 

 

Figure 39. Zeolite dosing by automatic tenzometric dosing system 

 

 

 

 

 

 



NEPTUNE · Contract-No. 036845   Deliverable 1.2    

 

88 

  

Figure 40. Automatic tenzometric dosing system installed at Zlatni Pqsyci WWTP 

 

8.5. Dosing points 

8.5.1. Location 
To determine the application point in the bioreactor that would result in better effluent quality 
and optimal utilization of the zeolite, experiments were conducted in three parallel streams of 
the bioreactor. Zeolite was dosed at 50 kg/d to each stream in various locations. 
Consequently the water was settled in a secondary settler and sludge was returned to the 
process.  

In the first stream (Stream I) no zeolite was added and the effluent water quality was used as 
a basis for comparison with the quality of the effluent from the other two streams. In the 
second stream (Stream II) zeolite was added at the end of the bioreactor before secondary 
settling, and in the third stream (Stream III) dosing appeared at the start of the biological 
treatment (Figure 41). 

8.5.1. Sampling and analyses of the results 
24-h composite samples were collected weekly at the outlet of the secondary settler and 
analyzed for BOD5, COD, N-NH4

+, Suspended solids, Total Nitrogen and Total Phosphorus, 
and the Sludge Index was measured. 

The measured concentrations were used to calculate the treatment efficiencies for Stream II 
and III. The averaged concentrations and treatment efficiencies for some parameters are 
presented in Figure 42. 

 

 

 

 

 

 



Deliverable 1.2   NEPTUNE · Contract-No. 036845 

 

89 

STREAM I – NO ZEOLITE ADDITION

STREAM II –ZEOLITE ADDED AT THE END OF THE BIOREACTOR

STREAM III –ZEOLITE ADDED AT THE START OF THE BIOREACTOR

SECONDARY SETTLERBIOREACTOR

SECONDARY SETTLERBIOREACTOR

SECONDARY SETTLER
BIOREACTOR

DOSING POINT

DOSING POINT

RETURN SLUDGE

INLET

RETURN SLUDGE

RETURN SLUDGE

INLET

INLET

OUTLET

OUTLET

OUTLET

STREAM I – NO ZEOLITE ADDITION

STREAM II –ZEOLITE ADDED AT THE END OF THE BIOREACTOR

STREAM III –ZEOLITE ADDED AT THE START OF THE BIOREACTOR

SECONDARY SETTLERBIOREACTOR

SECONDARY SETTLERBIOREACTOR

SECONDARY SETTLER
BIOREACTOR

DOSING POINT

DOSING POINT

RETURN SLUDGE

INLET

RETURN SLUDGE

RETURN SLUDGE

INLET

INLET

OUTLET

OUTLET

OUTLET

 

Figure 41. Flow diagram of the secondary treatment and zeolite dosing points 

Average concentration of BOD5, mg/L

Inflow

Stream 1

Stream 2 Stream 3
0

20

40

60

80

100

120

140

160

180
BOD5,mg/L

Average Treatment Effect for BOD5, %

Stream 1

Stream 2 Stream 3

0

10

20

30

40

50

60

70

80

90

100
TE,%

Average concentration of N-NH4, mg/L

Inflow

Stream 1

Stream 2
Stream 3

0

5

10

15

20

25

30
N-NH4,mg/L

Average Treatment Effect for N-NH4, %

Stream 1

Stream 2
Stream 3

0

10

20

30

40

50

60

70

80

90
TE,%

Figure 42. Averaged concentrations (left) and Treatment efficiencies (right) for Stream II and III 
for BOD5 and ammonium nitrogen 

 



NEPTUNE · Contract-No. 036845   Deliverable 1.2    

 

90 

For BOD, while dosing at the end of the stream provided slightly better results, the location of 
the dosing point did not influence the final treatment efficiency significantly. 

For ammonium nitrogen, better results were achieved when dosing at the end of the reactor, 
similar to BOD. The treatment efficiency (%) for ammonium nitrogen stayed constantly high 
and very good results were achieved.   

Little treatment effect was monitored for total nitrogen - 22% reduction in concentration, if 
added at the end, and limited effect of 7%, if added at the beginning of the process. For total 
phosphorus, similar reduction in concentration was registered for both dosing locations, 
averaging at 25%. 

For suspended solids, an adverse effect occurred when zeolite was added at the end of the 
process or no effect was found when it was added at the start of the process. Most probable 
reason for that is the observed sludge bulking - irregularity in overloaded real-life systems - 
that masked the effect of zeolite addition.  

8.5.2. Conclusion and selection of dosing point 
In summary, better control over bulking of sludge in the secondary settlers at peak hydraulic 
loads was achieved when dosing occurred at the end of the bioreactor, immediately before 
the settler.  

A constant concentration of activated sludge was maintained at minimum hydraulic and 
organic loads in winter. This was a notable improvement from previous low load periods, 
when the sludge concentration in the bioreactor was reduced to zero for a few months.  

When the trial was carried out, a preliminary dosing period to improve sludge settleability 
was not conducted. Therefore, the sludge bulking observed is the most probable reason for 
the lack of reduction of suspended solids concentration. However, the rest of the parameters 
showed better values for the dosing location at the end of the bioreactor and . therefore, this 
point was selected for all further experiments.  

8.6. Full-scale experiments 
Experiments were conducted in summer 2008 at the Zlatni Pqsyci WWTP. While positive 
results such as improved removal efficiency for BOD, COD, ammonium nitrogen and SVI 
were achieved, there was the restriction that this plant has a typical seasonal loading, with 
over-loading in summer for three to four months, and an under-loading for the rest of the 
year. As a result, the experiments were restricted to the summer season when the water 
temperature is high (27 degrees C). To be able to continue the experimental work in winter 
and investigate the treatment efficiency of the zeolite at low water temperature (8 – 10 
degrees C), a plant with all-year-round overloading was selected and the winter 2009 
experiments were conducted at Dylgopol WWTP. Then, in summer 2009 additional 
experiments were carried out at Zlatni Pqsyci WWTP, to obtain more data at the same 
experimental conditions.  

The similarities and differences between the three dosing campaigns are outlined below.    

 

 



Deliverable 1.2   NEPTUNE · Contract-No. 036845 

 

91 

8.6.1. Common aspects between the 2008 and 2009 
campaigns 

Baseline comparison 

At both plants, the results from the controlled streams with addition of zeolite were compared 
against the wastewater quality without addition of zeolite to allow evaluation of the pollutant 
removal and treatment efficiencies.  

Sludge build-up  

At both plants, before the start of the sampling and analyses, a 14-day period was allowed to 
build up the zeolite concentration in the sludge and permit sludge quality transformation.  

Sampling details 

24-h composite samples were collected from each stream.  

Parameters controlled 

All samples were analyzed for BOD, COD, N-NH4
+, Suspended solids, Total Nitrogen and 

Total Phosphorus, and the Sludge Index was measured. 

8.6.2. Zlatni Pqsyci WWTP  - 2008 

8.6.2.1. Description of the plant 
Zlatni Pqsyci WWTP is a conventional activated sludge plant, which provides secondary 
treatment of an average daily flow of 3000 m3/d in summer. The plant is located in a touristic 
region and has a typical seasonal loading, with over-loading in summer and under-loading for 
the rest of the year. The main plant treatment process consists of coarse screens and grit 
chamber, and a bioreactor that consists of three parallel streams, each built of a primary 
sedimentation tank, bioreactor, secondary sedimentation tank and chlorine contact tank. 
Return activated sludge is fed from the secondary clarifiers to the inlet of the bioreactor. The 
aeration is fine bubble aeration supplied from blowers. The treated effluent is discharged via 
a deep-water discharge pipe into the Black Sea. 

The process flow diagram of the secondary treatment process was presented in Figure 40. 

8.6.2.2. Details on the full-scale 2008 measuring campaign 
The full-scale experiments were carried out from 09/06/2008 to 15/09/2008 and had a dual 
purpose: 

‐ To optimize and determine the most effective dose of zeolite by conducting 
experiments at various concentrations as follows: 

Stream 3: Dose of 31.10 kg/d (0.005 kg/m3), to maintain 7.5 % zeolite in the 
activated sludge of one stream.    

Stream 2: Dose 20.75 kg/d (0.003 kg/m3), to maintain 5.0 % zeolite in the 
activated sludge of one stream.   

Stream 1: 0 % concentration of zeolite in the activated sludge. This stream is 
used for reference. 



NEPTUNE · Contract-No. 036845   Deliverable 1.2    

 

92 

In preparation of the bioreactor for dosing, two tenzometric dosing systems 
were installed at the end of the bioreactor in stream two and three. Each 
system was set to dose the quantities of zeolite discussed above.  

The actual zeolite dosing started in May and by the end of the month the 
effect of zeolite dosing was in place. This allowed two to three weeks for 
sludge formation in the bioreactor, before sampling for nutrients and micro-
pollutants began. Then the dosing continued and 24-hour composite samples 
were collected daily. All samples were analyzed for nutrient removal. 

‐ The second purpose of the experiments was to conduct sampling and analysis 
of the wastewater, in cooperation with INCDTIM Romania, for the effect of 
zeolites on removal of micro-pollutants.  

Siluet B collected samples and INCDTIM performed solid-phase extraction 
(SPE) on site. The goal was to determine the reduction of micro-pollutants 
(alkyl phenols/ ethoxyl and flame retardants) in the wastewater. The SPE 
samples were analyzed in the existing INCDTIM laboratory in Romania. 

Two weeks of effluent sampling produced 42 samples in total (2 weeks x 7 days x 3 samples 
one in each stream).  

8.6.3. Dylgopol WWTP  - 2009 

8.6.3.1. Description of the plant 
Dylgopol WWTP is located outside the town of Dylgopol, 70 km west of Varna. The 
permanent population is 5500 people and the sewerage system is developed only to 50%.  

The treatment plant has been in operation since 1982. However, the construction was staged 
in two lots of equal capacities and only the first stage was built. The current capacity of the 
plant is 630 m3/d with the possibility to upgrade it to full design capacity of 1260 m3/d through 
construction of stage two. 

The treatment process is performed in an Imhoff-tank, followed by an aerated bioreactor and 
secondary settlers. The plant is designed for organics removal and nitrification, but manages 
to achieve nitrification only in summer. The process does not include denitrification or 
phosphorus removal. Characteristic for the current plant operation is a periodic increase in 
SVI leading to sludge bulking in the secondary settler resulting in effluent quality 
deterioration.  

The Process flow diagram of the Dylgopol WWTP, showing the temporary zeolite application 
point is shown on Figure 43 and pictures of the plant are included in Figure 44. 

 



Deliverable 1.2   NEPTUNE · Contract-No. 036845 

 

93 

Primary 

clarifier

Aeration 

tank

Secondary 

clarifier

Temporary Zeolite 
addition

Influent

Effluent

RAS

 

 

Figure 43. Process flow diagram of Dylgopol WWTP 

 

Imhoff-tank

Aerated bioreactor

 

Figure 44. Dylgopol WWTP  

8.6.3.2. Details on 2009 winter measuring campaign 
The goal of the experiment was to observe the improvement in the treatment capacity of the 
plant at low water temperatures in winter (8-10 degree C) as a result of addition of zeolite. 
Expected improvements were an increase of the MLSS in the bioreactor; reduction of the SVI 
and, as a result of that, improved sludge settling and nitrification thanks to the increase in 
sludge age. Overall improved water quality was expected, most pronounced for ammonium 
nitrogen.  

Ten grams zeolite/(m3 wastewater) were added before the bioreactor at the point of return of 
activated sludge. The experiments were staged as follows: 

‐ No zeolite addition:  

Aerated bioreactor 



NEPTUNE · Contract-No. 036845   Deliverable 1.2    

 

94 

In the period 12 Jan - 25 Jan 09, the plant parameters were measured and 
monitored in order to build-up a base line data for comparison.    

‐ With zeolite addition:  

In the period 26 Jan - 8 Feb 09, which was equal to 1.5 SRT, zeolite was 
dosed without process sampling. This aimed to allow sludge build-up and 
activated sludge quality transformation. 

‐ With zeolite addition: 9 Feb - 16 Mar 09;  

The dosing continued and sampling and analyses were undertaken. The 
change in plant process parameters was measured and monitored. 

8.6.4. Zlatni Pqsyci WWTP – 2009 

8.6.4.1. Description of the plant 
Detailed description of the plant is presented in Section 8.6.2.1 and the process flow diagram 
in Figure 41.  

8.6.4.2. Details on the full-scale 2009 summer measuring 
campaign 

The full-scale trial was carried out in the period 1-26 June 2009 and had a purpose to collect 
more data at conditions repeating those in 2008 to build up the database and confidence in 
the results.  

Similarly to 2008, the experiment was carried out in two stages. Zeolite was dosed for two 
weeks to allow sludge build-up and activated sludge transformation. The process parameters 
were not measured in that period. Then, the dosing started and continued for two weeks and 
changes in plant process parameters were measured for that period and two weeks after the 
dosing have ceased. The effluent quality was compared to that in the parallel streams where 
zeolite was not dosed.  

The effluent was sampled after the secondary settler. Daily, 24-h mixed samples were 
collected and analyzed for nutrients removal.  

The difference with the trial in 2008 was that zeolite was dosed in a single stream of the 
bioreactor before the secondary settler, at a single dose of 10 g/ m3 wastewater, which 
based on the results in 2008, was determined as an optimal dose. One tenzometric dosing 
system was installed at the end of the bioreactor in stream three only.  



Deliverable 1.2   NEPTUNE · Contract-No. 036845 

 

95 

8.7. Results 

8.7.1. Plant performance 

8.7.1.1. Efficiencies for Nutrient removal 

‐ Zlatni Pqsyci WWTP  (2008) 

The results from the dosing and sampling campaign in 2008 are shown in the figures below 
for each key water characterization parameter. They are also compared to the results from 
the experiment for selection of the dosing point carried out in 2007 (results are marked as 
Stream II in the following graphs).  It is important to note that the 2007 results are shown for 
general comparison and only average (and not discrete) values can be compared as the 
dates, number of samples as well as the wastewater quality at the inlet differed. Stream II 
represents dosing of 50 kg/d zeolite at the end of the bioreactor before the settler. 

 

Average concentration of BOD5, mg/L

Inflow